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& AP T M4l P12-15-FP 12.8V 1500mAh 19. 2Wh
Hon L AR Chinese
Name of Sample R Polymer Lithium Battery P12-15-FP 12.8V 1500wAh 19. 2¥h
English
PEIT 1121080742
Sample No.
e Aok UM FE I 047 B
Consignor Hangzhou Skyrich Power Co., Ltd.
A E# Y S A2 e i 2
Manufacturer Huzhou Skyrich Power Co., Ltd.
Aol = o H)\ i) “ & le 'T”’M fﬂ T
SR/ o . , o .
AR 7 ik ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and (.1 iteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
@ - A I Gl FubR i T8
1 LA A ; o~ 7 w7 N iy
—Hi;h_,ﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
7 o a
#UB&R‘X}U , /,, jﬁ’{‘[‘f”'@"fll ’b
Appearance Bl.u@ Plastic film shell
S S & A [y
X YL 9021-08-31 HeAlALE B 3 2021-09-07 ~ 2021-10-18
Accepted Date l'est Date
. i ERSEAEL s B HRAD ; ki s AL B 078 ol T el
R A Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Overcharge, Forced discharge
2k, RS GIE T GRRIRTERAE T ST/SG/AC. 10/11/Rev. 7 38, SKRAEER .
The sample has passed the test items of UN Manual of Tr*sT"_dnd (‘rl‘rm ia
AR |ST/SC/AC. 10/11/Rev. 7 Section 38.3 /R :
Conclusion S
HERF ] (Datey s 2021=10-18, 77/, |
TS W7 LAk 4 Rechargeable Lithium Battery. / -
Comment
F ¥ 53but / R B G 7y
Consignor 310022
Address Post Code
ok 2 2 T %ﬁ‘i
Approver: ’b = Checker: Comp11e1

RE%

Title: B TR (Vice chief cngincer)

iy
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}%_;’_g. *&;ﬂ‘];}ﬁ H Zﬁ: *i:;i{'g"jaék*ﬁz;ﬁ%%k% ﬁ\mdﬂ_—% $Jﬁ &% %_./i
Name of Test Standard requirement or The - - ‘
No. i Clause Number of Standard Test Result | Conclusion | Remark
ems

- /11/Rev. T 38.3 WIATI 0B
A e 9.3 39 AR 1 oy ,
l Altitud ‘ nd (riteria See Appendix 1 i /
titude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T1 Passed
simulation T
T
ST SE/AC 10/11/Rev. 7 383 H0T2 B 2
I ; £ L
2 Al fanual of Tests .md Criteria See Appendix 2 k% /
Thermal test iG/AC. 10/11/Rev. 7 Section 38. 3 Test T2 P s

AT e ()-1[.[|+“|';'
ST/SG/AC. 10/11/Rev. 7 38.3

S i
{fanual of Tests and Cri

TS| K 3

3 3 ik /

: ; o See Appendix 3
Vibration ST/SG/AC. 10/11/7Rev. 7 Section 38.3 Test T3 & ? Passed
CERBS R b et T
ik ) ST/SG/AC. 10/11/Rev. 7 38.3 R46T4 R 4
4 Shock Manuzl of losts and Criteria See Appendix 4 &k /
oc ST/SGAAC. 10711 /Rev. 7 Section 38.3 Test T4 Passed
E%): ¥ | 4 ll\ A’“ i
= i L L0/11/Rev. T 38,3 R4BTS WS 5
5 S B UN Manual of Tests and Criteria S‘ - O f 7
Ext 1 short i f LT See Appendix 5 /
Xternal shor ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Pasged
circuit 1.5 .
R i Culis kT
BE AE) ST/S6/AC. 10/11/Rev. T 38.3 140476 WLk 6
6 Crush UN Manual of Tests Lmd Criteria See Appendix 6 g s 7
Trus ST/SG/AC. 10/11/Rev. 7 Section 38.3 Te Passed
[/SG/AC. 10/11/Rev. 7 38,3 317 DL 7
7 NI N Manual of Tests and Criteria See Appendix 7 Ok /
Overcharge S’l‘,/SG:’AC. 10/11/Rev. 7 Section 38.3 Test Passed
ST/SG/AC. 10/11/Rev. 7 38,3 14018 LB ks
B SLS /‘WHM LIS o
8 . L\ Manual of sty and teria See Appendix 8 4 )}é /
Forced discharge [s1/56/4c.10/11/Rev. 7 Section 38.3 Test Passe
T3 assed

X ﬂ)\“ X’ﬁ" IR :22°C-23°C BBV S . o
;Ambien t. humidity:/%

Test Envn‘onment Aubient temperature:22°C-23C

Condition
I )
N Test ltem

2R —— —

Subcontracted Test SOTBT | & #R / R Z& y
Condition Subcontracted | Name Post Code

Laboratory Hohb / W, 3% ;

Address Tel
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A% 1 BARE LA | FAER
No. Name of Test Items | Altitude simulation
; 5 RIEA] Bef KRB Afte o
7#‘% #-?n#k.’!é 'Liﬂﬁ\ﬂj Before ‘LiUua er })ﬁ"_%?mﬁ BI@U’;?:‘\%E; —}i’-ff&.
%5 Sample Status RE | FRELE| RE | FBEE | Mass Loss| Residual |HE
Sample Mass ocv Mass ocv OCVv  |Other
No. /g Y% /g A% % 1% Event
001 | (opeueB it | 419.64 | 13.70 | 419.57 | 13.68 0.02 | 99.85 | o
002 | yerrt AL | 416,25 | 13.65 | 416.27 | 13.64 0.00 | 99.93 | o
003 | it | 42046 | 13.73 | 420.43 | 13.71 0.01 99.85 | O
004 | oAt | 42023 | 1374 | 420026 | 13.72 0.00 | 99.85 | ©
005 | pserorrr il o] 419013 | 1382 | 41915 | 13.81 0.00 | 99.93 | o
006 | soeropooit | 416.46 | 13.82 | 416.42 | 13.81 0.01 99.93 | ©
007 | peitCidAt | g1764 | 1372 | 41751 | 13.70 | 0.03 | 99.85 | ©
25CYCHEA A HL ; . 5 o 2 ) 8 po ¢ 1A
008 | g50v¢ Fully charged | 414.13 13.69 | 414.04 13.68 0. 02 99.93 | O

N ~'I'his space intenlionally
A hEH left blank

BFiE: LR V-RA DR R-3E P K -k, AR, LMK, TE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 QR E LA | AR
No. Name of Test ltems Thermal test
.y RV s ) -
*_f_‘g’ *f‘\-g:nk?!é 7‘&:% A Before 7&3‘5\}% After })ﬁ:%jﬁi %’j’%@fi -EJP&J
%5 Sample Status RE | FREBE RE | FBEE| Mass Loss| Residual | TLE
Sarnp[e Mass OCV Mass oCcv ocv Other
No. /g Al /g v 1% /%  |Event
001 | oyeiostit | 419.57 | 13.68 | 419.49 | 13.34 0.02 | 97.51 | o
[CYC‘;E:A?E]L] S O7 ¥ A 4 = a9 N7 e .
002 | ot | 416,27 | 13.64 | 416.05 | 13.33 0.05 | 97.73 | o
003 | oeqoirmit | 420043 | 13m | 42032 | 13033 0.03 | 97.23 | o
ICYCHEAT A He a = ’ ; T .
004 | joppondh o | 420.26 | 1372 | 420,12 | 13.33 0.03 | 97.16 | o©
25CYCHT A At = 1a ¢ = a9 q, ’ e .
005 | pscrourrat o | 419.15 | 13.81 | 419.05 | 13.34 0.02 | 96.60 | o
25CYCHEA A < ‘ , 3. 3¢ 3
006 | yscroporisopmed | 416.42 | 13.81 | 416.29 | 13.34 0.03 | 96.60 | o
007 | oot | M7.51 | 1370 | 417.49 | 13.33 0.00 | 97.30 | o
008 | ssvopori BBl | 41404 | 1368 | 413.95 | 13.33 0. 02 97.44 | ©

\ g =|This space intentionally
AT EE left blank

&k LR V-RA DMK R-28Z F-A&2 Kk 0-L#A. LBA. TIBIR . A, RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B 3 RRAR LA | &K
No. Name of Test Items | Vibration
#e |  Hags SR Bofbrs BB At g gk | MeaE | Hi
%5 Sample Status RE FE#eE| RE JF34-9, & | Mass Loss | Residual | B
Sample Mass ocy Mass oCv ocv Other
No. /g N /g A% 1% 1% Event
001 | oy ok®RY ] 419.49 | 13.34 | 419.50 | 13.32 0. 00 99. 85 0
002 | | SumERL | 416.05 | 13.33 | 416.07 | 13.32 0. 00 99. 92 0
003 | | omARL ] 42032 | 13.33 | 420.33 | 13.32 0. 00 99. 92 0
004 | oot RL o] 420012 | 13.33 | 420.05 | 13.31 0.02 | 99.85 | o©
005 | peoecnosd it | 419.05 | 13.34 | 419.02 | 13.32 0. 01 99. 85 0
006 | pspepnit | 416.29 | 13.3¢ | 416.37 | 13.32 0. 00 99. 85 0
007 | ool | 417.49 | 13.33 | 41752 | 13.31 0. 00 99. 85 0
008 | iU | 413.95 | 13.33 | 413.97 | 13.31 0. 00 99. 85 0
LT "
&iE: LR V-RA D-f#IR R-3A F-R XK -k, LRA. LMK, LE. LEX.
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5 ) R R B %A whik
No. ; Name of Test Items Shask
s 1> Sl ~ s 1 ~
o ¢ \ = Aft 2l
e Sample St‘;ue & | FAREE| RE | FFRE/E| MassLoss | Residual | WE
Sample b ) Mass oCcv Mass oCV OCV | Other
No. /g v /g v 1% 1% Event
001 | (oyerair it | 419.50 | 13.32 | 419.53 | 13.32 0.00 | 100.00 | o
002 | oo Rl | 416,07 | 13.32 | 416.06 | 13.31 0. 00 99.92 | o
003 | el 0| 420033 | 13.32 | 420.31 | 13.32 0.00 | 100.00 | o
004 | oot | 42005 | 13.31 | 42002 | 13.31 0.01 100.00 | ©
005 | serpi i | 419.02 | 13.32 | 419.04 | 13.31 0. 00 9.92 | o
006 | sscroporii B | 41637 | 13.32 | 416.39 | 13.32 0. 00 100.00 | ©
007 | pserorit®® | ams2 | 1331 | 417.53 | 13.31 0.00 | 100.00 | o
008 | st | 413,97 | 13.31 | 413.95 | 13.31 0.00 | 100.00 | o
j\. |\~ ;F E:This spalcci.tinhtle;;tki onally
’%‘/‘i: L—;"ﬂ-‘f;ﬁ] V_‘/./% /’:L‘ D_ﬁqu’j& R_E}:‘)i%i F—ia_k O_iJ;:tE-;EJ ~ f_‘jﬁ] ELA N ;L)?ﬁ"% . %J;}i%i\ i&ia‘_j’\a

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 . BRR B 2 A 5hi

No. Name of Test Items External short circuit
PR HaRA RedhRLER SIS
Sample No. Sample Status D, Externﬁg‘em perdfire Other Event

001 IC\(l(;El)LI‘\/l\({ilggod 89.9 Y

002 ICH(l(;fx ;LL) (ﬁ}“h‘:%god 89.7 Y

003 1c‘f(l(?1(11”1\/\f;l§;,u1 89.7 0

004 1Cy(l(tyiﬁ\/i\§§:%£ul 89.2 0

005 ) : 86. 8 0

006 25070 Fully ehaned 8.3 0

007 Z'SC;)ZC?SIJ?:I\:%;%&’LJ 89.3 O

0o8 25c§7<5(;§ﬁf\:;:%m 8.7 0
LI 2 This space intentionally left

blank

Fix: D-MRAR R-#L F-RK 0-Afdk. ALK, LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% . BRAALH | BT
No. Name of Test Items Crush
¥ o = 38
Haks HaRA FERERERL SRR
Sample No. Sample Status ax. ,\tem/a: . CHlpcialire Other Event
16YC 5 o .
009 1CYC 50% 20.0 0
1CYC 50% 7580
a0 1CYC 50% Capacity 19.9 O
011 i 19.9 0
ICYC 5 ) ,
Q12 1CYC 50% 20.0 0
1CYC 50%: P .
013 1CYC 50% Capacity 20.0 O
25CYC 50%7 0
Ol 95CYC 50% Capacity 20.0 %
25CYC 30%7E ‘
015 25CYC 50% Capacity 20.0 0
25CYC A0%% iy ap )
o1 95CYC 50% Capacity 20.0 O
25CYC 50%7 p
017 250YC 50% Capacity 20.0 0
250YC 0%z 4 ‘
018 25CYC 50% Capacity 20.0 O
PLURZR 1 This space intentionally left

blank

#ix: D-fRMA F-AR2K O-Rfik. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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KR B A AR

s

7
No. Name of Test Items Overcharge
PERIY R B R A EAI R
Sample No. Sample Status Other Event
1CYCHE AR :
019 1CYC Fully charged v
1CYCHE A 78
020 LCYC Fully charged 0
1CYCHE A
021 1CYC Fully charged 0
LCYCHE R A L —
022 LCYC Fully charged O
25CYCHE A 7L :
023 25CYC Fully charged 0
25CYCTER A
024 25CYC Fully charged O
25CYCHEA 78
025 95CYC Fully charged @
026 25CYCHE4E T 0

25CYC Fully charged

D=

This space intentionally left blank

&iE: D-fRIK F-AR K 0-Rftk. AKX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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i) 8 R B 2 AR )G
No. Name of Test Items Forced discharge
‘f‘ %"3‘ *’f‘ua%wg ;Et-'f’@,i}"&%\
Sample No. Sample Status Bither Byarit
T

027 1CYC ]}Sl?l(.'i);':14'1',)];%%:.'1%;1-@;@(1 0

028 1cYC lP(L}J(l}\':?Jz)i%‘liuucrl 0

029 1CYC lv;lr l\ <;1:<L}{iir ged 0

xS

030 1CYC ll(t?l(l}\L d?}fr[ltldd rged 0

031 o1c Tt ischored 0

032 1CYC T 11]‘1\ Adl\( izmgurl 0

033 1CYC 11’5?'1( l };‘; ':I;‘)Ji’ ltlda rged 0

034 1Y 1!-2?1(1)\L m{c[gngcd 0

035 1CYC 1??51? ?i}ﬁpiuved 0

036 1CYC }I*(u\ rl;; :]ﬁ'ltf arged 0

037 25CYC Fully dlsrhm ged 0

038 25CYC )}*(\‘?].(jl];b /(l;l)yx,lclli;l rged 0

039 25C &(2 i(l?l(]}&b /(;l”f( I}LL:u ged 0

040 f 0

041 0

042 25CYC l*ul]y dlfrlllx_;ng\ d 0

043 25CYC2 5I~%C17§C%)ﬁcj?arged 0

044 25CYC2 SFFqucfgﬁﬁiJElJE‘argecl 0

045 25CYC2 SIEUYIC ID;C ﬁc;.i)jsﬁ(c:r}?al‘rgcd 0

046 25cyc2 5F(ixylcl‘jf %i)jé(ctl?a,rged 0

&ix: D-fRAR F-RK 0-RfRR. BAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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